Tubos de Acero de Méxice, S.A.

Tenaris

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

15020376

Page / Pagina: Carret. México Veracruz KM 433.7 SN

Delfino Valenzugla Tejerla, Veracruz, Veracruz
1 I 6 GC.P. 91887 MEXICO

(52) 220 959 1100 tel

Date / Dia: May 23, 2015

(52) 229 989 1600 fax

—
Customer’s Qrder ltem / Orden Cliente - ltem:

Customer’s Reference / Ref. dal (Eente: 'Manufacturer's Works Order N° / Confirmacién de Venta:

Customer / Clients: PLESA ANAHUAC Y CIAS. 8.A.DE C.V.
21098 ITEM 1 N/A 232296101
Manufacturing Process / Procaso de Manufactura: Product Type { Tipo de Producta: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
‘Standard or Specification / Normas o Especﬁcaciones: Steel Grada / Grado de acero; Ends ! Extremos;
APl 6L ED45/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME $SA106/2013 BiX421 245/1 290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensionas: Schedule / Cadula: Length / Longitud: Quantity / Cantidad; 19 Pcs/Pz Nominal Weight / Paso Neminal:

.000 X 0.318 INCH SCH 080 /W.C XS 19.69/21.33 FT 400.131 FT 4938.359 LB 12.52 LB/FT
101.6 X 8.1 MM 6.00 / 6.60 MTS 121.960 MTS 2240.000 KG 18.68 KGIM

=

-NSAYO DE TENS

Specimen condition Specimen dimensiohs Test Y.8. U.T.§. Y.S.N.T.gl_El‘Tgalion { Alargamiento
Heat N° | Sample N° | Condicién de la probata Dimensiones de la probeta temp | Eul 0.50 %. Req.
Colada N*| Muestra N° | Ls Sc | Type| Or Size Area Temp. [Min. 290 Min: 415 Req. Max. Lo Min. Obt,
Tipo Tamafio Seccién | ensayo [Max; ~ Max: —~ -
mm mmz2 C WPa MPa In % %
9173 | 13708 | B | AM | 8s | L | 2565x07.78 | 20185 | R”T ab7 505 0,71 p] 24.7 | 30.0

B: Body 7 Cuerpo
L: Lengitudinal / Longitudinai
Leo: Initial length / Longitud inicial

AM: As manufactured / Segiin procesa de fabricacién

Ls: Location of sample / Ubicacién da l2 musstra
Mex: Maximum / Méximo

Mir: Minimum / Minimo

Obt: Obtalned / Obtenido

Ori: Orientation / Orientacicn

Req. Max: Required meximum / Mé&ximo requerido
Rag' Required / Requeride

RT: Room temperature / Temperatura ambiente

Sc; Specimen cendition / Condicidn de la probeta
Sa: Strip spacimen / Muestra reciangular

U.T.S: Ultimate tensils strength / Resistencia

Y 5: Yield strength / Fluencia

L.

Composition % 7 Composicion % {
X100 X 1000 X 10000 X100

C M| S | Mo| Gr P 8 v Nb | Ni | Cul] 8n ] al Ti | As B Ca N [Col. 1|Col. 4Col 3]
H Max | 28 [120] — [ 15 [ 40 [ 20 | 30 | a0 | — |400]400] =~ | = | = | =1 =1 =F =115 100l &
Mn [ =J28J 0] - | - =T={=0=1=T-1-1<=1T-1-1=T"~=T"—=1T-1T"—"1—
HeatN° [ SampleN" [P Max | 28 (120 — | 15 | a0 | 30 | 30 | 80| - |40 | a0 = | = = = | =V =T =T = %l s
Calada N° | Muestra N® Min - 29 | 10 - - - - — - - - - — — - - - - — - -
8173 00007 H 15|31 |03] 8] 4] 3] 117 [B @l sl T olelalers
9173 13709 P )72 29fo7| 8| 4 28] 0] olzo{as|{s[2t|] o z2|o0]w|7] o]1]a

THia cerficats 1a iasaad by @ compurtanzad gysiem and it in valid with electronic signature. On the onginal certiicats e Tage-Mark green colared
"Tenaris” is stamped, In ¢&as the ewner of the original certificate would release a copy of it, he must attest i confammity to the original cne taking

slstema

Este ¢ s emite

p Y 08 vallqado can firma electionica. EJ certiicado ongingl posss imprasa &l logo
 Tenaris color verde. En caso ds qua ef poseedor del cerificade sntregue una copia, deberd garantizar Ja conformidad con el oniginal hacléndoge
ido. ¢

o falsiicaciin estard sujsts a la ley.

por

uso lisgal o

and/or ralslﬁna_gun will be subjectad 1o the law,

upon himssif the responsibibly for any unlawful or nat allowsd use. Any

FOR03171




Tenaris

MILL TEST CERTIFICATE

CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

15020376

Page / PAgina;

216

Date / Dia: May 23, 2015

Tubos de Acero de México, S.A.

Carret. México Versoruez KM 433.7 SN

Dalfine Valenzuela Tejera. Veracruz, Veracruz
C.P. 91897 MEXICO

(52) 229 BBE 1100 tel

[52) 229 980 1800 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order tem / Orden Clierte - item: Customer’s Reference / Ref. del Cliente:  |Manufacturer's Works Order N* / Confirmacion de Venta:
21098 ITEM 1 NIA 232296/01
Manufacturing Process f Proceso de Manufactura; Produst Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification f Normas o Especificaciones: Steel Grade / Grado de acerc: Ends / Extremos:
APl 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42-L245/ 290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions f Dimensicnas: Schedule / C&dula: Length / Longitud: Quantity / Centidad: 19 Pcs/Pz Nominal Welght / Peso Nominal:
4.000 X 0.318 INCH SCH 080 /W.C XS 19.69/21.33 FT A400.131 FT 4938.359 LB 12.52 LBIFT
101.6 X 8.1 MM 6.00 /6.50 MTS 121.960 MTS 2240.000 KG 18.68 KG/M
[ CHEWICAL COMPOSITION ] COMPOSICION QUIMICA
Compesition % { Composicidn % |
X100 X 1000 X 10000 X100
ClM] Si|Mo]OCr| P E] VI No | NiJCufsn ] Al[TifAs| B | ca| N [cel1fCel 2[Col 3
H Max | 28 | 120] = 15 40 30 30 80 - 400 400 | - - - - - - - 15 J100] &
Min -] 29 ] 10 - - - — -~ - - - — — - - - - - - - -
Heat N° | Sample N° [P Max | 28 1& = 15 40 30 30 | 80 - | 400 | 400 | = - - - - - - 15 | 100 6
Colada N° | Muestra N° Min - 29 | 10 - - - - - - - — - - - - - - - - - -
9173 13710 P [ER AN T A N I N T N A I B B G N G G B
Col. 1: SUMA Nb+V+Ti Col. 3: SUMA Nb+V Max: Maximum / Méxime P: Product / Predusto
Gaol. 2: SUMA Mo+Cr+Ni+Cu+y H. Heat / Colada Mir: Minimum ¢ Minimo

L

Required values Individuals / Individuales Average / Promedic Hardness typelTipo de dureza:HRC
Valores requeridos |  Min— | Max 220 | var— Min,— | Max—- | Var—
Heat N* Sample N° Spacimen condition Quad, Scale oD MW 1D Var.
Golada N° Muestra N® Ls Sc Escala 1 2 3 JAvw] 1 2 3 JAvg.| 1 2 3 | Avg.
8173 13700 B A 1 HRBW | 76.8] 75.0] 76.7] 76.8] 77.1] 776] 7701 7721 783|770l 68l Al 13
9173 13710 AM 1 HRBW | 75.9| 75.8] 74.1] 75.3| 76.8] 76.0] 765.8| 75.9| 76.2| 7s0[ 75.4] 75.8] 06

AM: As manufacturad / Segun proceso de fabricacién
|Avg. Average / Promedio

ID: Internal diameter / Diametro intarno
Ls: Location of sample / Ukicacion de la muestra

Min: Minfmum / Minimo
MW: Middle wall / Ceritre

Quad: Quadrant / Cuadrante
$c; Specimen condition f Condicion de [a probeta

<certificata |z [saua

upoh hirhself the responsibil

y & comptlerized syatem and it Is vakd WiN elaclronc signature. On the original Carificate the irade-mark graen colored
"Tenarls" 15 stamped. In casa the owner of the original certificate would release a copy of it, he must altest its conformity to the original one taking
for any untawful or not alkwed use. Any alierstion and/or falsification wil be subjectad to the law.

73
responsable por cuslguier uso llagal o I

ceriificado se emite mediante sistama computarizado y es validado con firma elactronlca, £ cerficada original posee impreso e [oga

Tenarls color verde. En caso de que ef posesdor del cenlificado entragus una copia, teberd garantizar la conformidag con el ariginal hacléndose

o

fer alteraciin yio falsificacitn estard sujeta a la lay.

FORD3171




Tubos de Acero de México, S.A,

— ¥ - ina: Carrel. México Veracruz KM 433.7 SN

I - M l LL TEST c ERTI FICATE Number / Namero: Page / Pagina: D:mnn Val’:nzu;:l'c;jerfa. Veracruz, Veracruz

= 1enaris CERTIFICADO DE PRUEBAS EN FABRICA 15020376 3/6 )

Date / Dia: May 23, 2016 e
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’s Order ltem / Orden Cliente - Hem: Customer’s Reference / Ref. def Cliente:  |Manufaciurer's Works Order N° / Confirmacion de Venta.
21098 ITEM 1 N/A 232296/01
Manufacturing Procass / Procese de Manufactura: Product Typa / Tipo ds Producto; Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Espacificaciones: Steal Grade / Grado de acero; Ends / Extremos:
APl 5L ED45/DECEMBER 2012, ASTM A106/14, ASTM A53/1 2, ASME 5A106/2013 B/X42-L245/L.290 PSI1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones; Schedule / Cédula: Length / Longitud: CQuantity f Canfidad: 19 Pes/Pz Nominal Weight / Peso Nominal:
4.000 X 0.318 INCH SCH 080 /W.C XS 19.69/21.33 FT 400.131 FT 4938.359 LB 12.52 LB/FT
101.6 X 8.1 MM 6.00 / 6.50 MTS 121.960 MTS 2240.000 KG 18.68 KG/M
L THROUGH WALL HARDNESSDUREZA EN EL ESPESOR |
IB: Bady / Cuerpo Max: Maximum / Méximo OD: Outside diameter / Diémetro externo Var: Variation / Variacién I
Standard / Norma:
Heat N° | Sampla N° Result
Colada N° | Muestra N® Resultade
9173 13710 Good / Bueno
Pressurs / Presién Time / Tiempe Results / Rasultado
Unit / Unidad. Value { Valor Seconds / Segundos
mpa 20.5 5 Satisfaclory 7 Satisfactario

This cartificate Is issued by a computerized system and it i= valld with elactronic signature. On the nﬂglnﬂ cortificate the frade-mark green colored ste certificado 52 emite medlante sistema computarizado y as vakdade con Wima eleclionica,  E| certincads ofiginal posee Impreso el lago
"Tenaris" is stamped. In case the owner of the original ceriificats would ralesss a copy of it, ha must atest ts conformity to the original ona taking  Tenaris color verds. En caso de qua ol poseedar del certificedo eniregue una copia, deberd garantizar la cenformidad con el original hacléndose
|upen himasif the rasponsiblbty for any unlawiul or rot allowed use, Any alteration and/or falgification will ba subfacted to the law. Iesponsable por use legnl o Cualquiar alteracién y/o falsiicacisn astard sujeta a la ley.

FOR03171




Tubos de Acero de Méxice, S.A.

— " MILL TEST CERTIFICATE Number / Nermero; P PG | e aeman oo e veraore
= Tenarls CERTIFICADO DE PRUEBAS EN FABRICA 15020376 416 i)
Date / Dia: May 23, 2015 521228 SeEO0
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer's Order ltem / Orden Gliente - tem: Customer’s Reference / Ref. del Cliente:  |Manufacturer's Works Order N° / Confirmacion de Venta:
21098 ITEM 1 N/A 232296/01
Manufacturing Process / Praceso de Manufactura: Praduct Type / Tipa de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
JStanderd or Spacification / Normas o Espacificaciones: Steel Grade / Grado de acaro: Ends / Extremos:
APl 6L ED45/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensleons / Dimensiones: Schedule 7 Cédula: Length f Longitud: Quantity / Cantidad: 19 Pcs/Pz Nominal Weight / Pesa Nominal;
4.000 X 0.318 INCH SCH 080/ W.C XS 19.69721.33 FT 400,131 FT 4938.359 LB 12.52 LB/IFT
101.6 X 8.1 MM 6.00 / 6.50 MTS 121.960 MTS 2240.000 KG 18.68 KG/M

L

Heat treatment / Tratamiento térmico: Flpe { Tubo
Quench media of heat freatment process / Medio de enfriamento del tratamiento t&mico: nfa
Temperature Scale / Escala de Temperatura: nfa

Type
Tipo

asrolled

L

Supplementary Information
Informacion Suplementaria

Manufaciured by TenansTamsa
Steel making process

Eleciric Arc Fumacs-Ladle Fumace-Conbnuous Casting Machine

Fully Killed Steel

Material free from Martury contaminatien

Not repaired by welding

Non destructive test, Satisfastory

Inspection mathod

. = EMI - FLVI - MPI -

ASTM A106/14, ASTM A53/12, ASME SA106/2013

MATERIAL ACCORDING TO NACE MRO175/1SQ 15156-2, 2008 AND NACE MR0103, 2010 ONLY FOR HARDNESS
22 HRC MAX

Fabricado por TenansTamsa
Fabncacion del acero

Home de Arco Eléctrice-Homo de Afinacién-Maguine de Colada Continua

Acero calmado con aluminio )

Matenal libre de contaminacion de Mercurio

No reparado por soldadura

Control no destructive. Satisfactorio

Meétodo de inspeccion

- = EMI - FLVI - MPI -

ASTM A106/14, ASTM AS3/12, ASME SAT06/2013

MATERIAL DE ACUERDO A NACE MRO175 /IS0 15156-2, 2008 Y NACE MRO103, 2010 SOLO DUREZA MAX 22

HRC

[This certficate 15 1s5usd by a computerized sysiem and it is valid with electronic signature, On the original certficate the Tade-Mark green telorad
"Tenarls" is stamped. In case the owner of the original ceriiffcats would ralease a ¢opy of i, he must attest its conformity te the original ane taking

upon himsetf the Jaspongibilty for any unlawiul or not alowad uge. Any alteration and/or falsification will be subjectad fo the law.

Esta ceryficado se emits mediante sistema CompuiarZado y ea valldada con firma elecirénica. £l cerliicade onginal FoSes IMpress sl ogo
Tehesis color verde. En caso de que el poseedar dal certiicade entrague una <opia, deberé garantizar la conformidad cen el original hacléndose

|resp por cuglquler uso legal o Indebfda. Cualquler afteracitn /o falsificacién estard suleta a Ia loy.

FORO03171




Tubos de Acero de México, 5.A.

- MILL TEST CERTIFICATE Number / Ndmero: Page / Pagina: e e
Tenal’ls CERTIFICADO DE PRUEBAS EN FABRICA 15020376 5/6 L)

Date / Dia; May 23, 2015 (52} 220 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer™s Order ttem f Orden Cliente - [tem: Customer’s Reference / Ref. del Cliente: 1Manufacturer's Works Order N° / Confirmacion de Venta:
21098 ITEM 1 N/A 1232296/01
Surfaca f Suparficie:

I

Manufacturing Process / Proceso de Manufactura: Product Type { Tipe de Products:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificacionas: Steel Grade / Grado de acaro: Ends / Extremos:

APl 5L ED45/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42-1245/.290 PSL1 NORMAL BEVEL
BISELADC NORMAL

Dimensions / Dimensicnes: Schedule f Codula: Length / Longitud: Quantity f Cantidada: 19 Pcs/Pz Nominal Waight / Peso Nominal:

4.000 X 0.318 INCH SCH 080 / W.C XS 19.69/21.33 FT 400.131 FT 4938.355 LB 12.52 LBIFT

101.6 X 8.1 MM 6.00 / 6.50 MTS 121,960 MTS 2240.000 KG 18.68 KG/M

[

Supplementary Information

Infermacién Suplementaria
| -
Tamsa Ref: 635967 ITamaa Rsf: 635967

|

Hoat N* Quantity Length Waight
Colada N* Cantidad Longitud Paso
{Pleces) K ) (Tons)
9173 19 400.13 121.96 2.24
Average length per pipe Nominal weight per pipe
Lengitud promedio por tubo Peso nominal por tubo
(it} (m} {ib/ft) (kg/m}
21,069 6.419 12,342 18,367

 This cartificate is issued by a computerized systern and it s valid with electronic signature, On the enginal cartiicata the trade-mark ‘green cojoreq Este cerfificado sa emite mediante sistema compularzado y e vakdado con firma elecironica.  El carificado arginal posee impreso sl logo
“Tenans" fs stamped. In case the owner of the original certriicats would releage & copy of it, he must attest it conformity to tha ariginal ane taking Tenans color verds, En casa de qué ¢ poseedor del certfcado entrague una copia, daberd garantizar la conformidad con sl original haciéndosa
upen himself the respansibility for any unjawiul or not allewed uss. Any alteration andéor falsification wil be subjected to the law. rosponeable por cualquisr uso dsgal o Ind Cualquier altaracién y/o falsificacién sstard sujsta a la ley.

FORO3171




Tuhos de Acero de México, S.A.

1

= M"_L TEST CERTIFICATE Number / NOmero: Page / Pagina:
Tenal' IS CERTIFICADO DE PRUEBAS EN FABRICA 15020376 6/6

Carmet. México Veracruz KM 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91607 MEXICO

[52) 226 280 1100 tel

Date f Dia: May 23, 2015

{52) 228 980 1800 fax

Customer / Clients: PLESA ANAHUAC Y CIAS, 8.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Raference / Ref. del Clicrite: | JManufaciurer s Works Order N # Corfirmacion de Venta:
21098 ITEM 1 N/A 232296/01

Manufacturing Procass / Procaso de Manufactura: Praduct Type / Tipo de Praducto; Surface f Superficie;

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNLZADO

Standard or Specification / Normas o Especificaciones; Stes| Grade / Grado de acero: Ends / Extremos:

AP 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BiX42-L245/L290 PSL1 .NORMAL BEVEL

BISELADD NORMAL

Dimensions / Dimensiones; Schadule / Gédula: Length / Longitud: Quaniity ¢ Cantidad: 19 Pes/Pz Nominal Waight / Pese Neminal;
000 X 0.318 INCH SCH 080/ W.C X8 19.69/21.33 FT 400.131 FT 4938.359 LB 12.52 LBFT

101.6 X 8.1 MM 6.00 / 6.60 MTS 121,960 MTS 2240.000 KG 18.68 KG/IM

This is to certify that the preduct dascribed here has been manwiaciured, sampled, tested, and inspected in accordance witl
purchaser order raquirements, This certificate is not a daclaration of origin ner may it be used as a declaration of origin,

Por el presents certiicamas dque el material aqui descrito ha sido fabricado, muestreado, ensayado & inspecciohado de
acuserdo a los requisitos de su orden de compra. Ests certificado no es, ni pusde ser usado, como una declaracién de origen.

CUSTOMER . THIRD PARTY

INSPECTION COMPANY
COMPARIA DE INSPEGCION

NO APLICA
Employee Name; N/A

QUALITY CERTIFICATION DEPT.

Tercsa M. Castella Abraham

TENARIS QUALITY DEPARTMENT

DEPTO, DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEFTO. DE CERTIFICACION DE GALIDAD

)

CHIEF OF QUALITY CERTIFICATION DEPT.

Rafael Gutiérrez de Velasco Magallanes

s certificate I8 Issued by a computerized system and R is valld with slacironic Signature. On the original certcats the tade-mark green colored
"Tenarls” is stamped. in casa the ewner of the original eerfificate would release a copy of ft, he must attest its conformity to the original one taking

upan himself the mspnnalblm for any uniawiul or not allowed use. Any ion andior falsification will bs subjected to the law.

IEsta cartificado s¢ emiia mediants sistama Gomp Y &3 validido con firma elecironica.  El cerficans onginal pases Impresa ol Toge

Tenaris color verde. En cago de que sl poseedor def certificade entragus una copia, dabard garartizar la conformidad con el original haciéndosa

por eyakyuier uso lega o ido, Cualguier slteraclén yio falsificacin estard ala ley,
et T SURgneriATe ctin estaré sueta

FORD3171



